SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

L I ]

Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501381 GHz 13.04 dam ML 2.507637 GHz 14,58 dam
T 1 25002622 GHz 7.53 dm Oce Bw 4,485514456 MHz TL L 25005045 GHz 7.70 dBm Oce Bw 9.030969031 MHz
T2 1 25047478 GHz 7.88 dam T2 1 25095355 GHz 9.35 dam

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I ]

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.536129 GHz 13.03 dam ML 2,535 GHz 14.83 dam
T 1 2,5327423 GHz 6.62 dBm Oce Bw 4.515484515 MHz TL L 2,5304545 GHz 8.00 dBm Oce Bw 9.050949051 MHz
T2 1 2,5372577 GHz 6.90 dam T2 1 2.5395355 GHz 8.7 dam

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 1.26 dBm mili] 13.16 dBm|
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CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2, 565502 GHz 13.26 dBm ML 2.567917 GHz 13.16 dBm
1 2.5652423 GHz 7.28 dém oce Bw 4.525474525 MH2 T1 1 2.5604845 GHz 9.01 dBm oce Bw 9.050949051 MHZ
1 2 5697677 GHz ©.48 dbm T2 1 2.5605355 GHz 8.42 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30de SWT  57ps @ VBW IMHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.505162 GHz 13.21 dam ML 2.510519 GHz 17.56 dam
T 1 2,5008167 GHz 7.49 dm Oce Bw 13.396603397 MHz TL L 25008492 GHz .51 dBm Oce Bw 18.301696302 MHz
T2 1 2.5142133 GHz 7.55 dam T2 1 2.5191508 GHz 8.63 dam
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Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.69 dBm) ™M1[1] 15.06 dBm)
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CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.529605 GHz 12,69 dam ML 2.537797 GHz 15.86 dsm
T 1 2,5263167 GHz 7.61 dam Oce Bw 13.426573427 MHz TL L 2,5257692 GHz 9.36 dBm Oce Bw 18.501496501 MHz
T2 1 2.5417433 GHz 7.27 dam T2 1 25442707 GHz 9.12 dam

L it J -

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

ctrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 36 dBm mili] 16.51 dBm|
20 2.5632190 GHZ| - 2.5560840 GHz
1 Oce B 18426573427 MHz - Occ B 1B.221778222 MHz
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CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2563219 GHz 12.38 dBm ML 2.556084 GHz 16.51 dBm
1 2.5857867 GHzZ 7.07 dam oce Bw 13.426573427 MHz T1 1 2.5508492 GHzZ 9.02 dBm oce Bw 18.221778222 MHz
1 25602133 GHz 7.72 dém T2 1 2.5600709 GHz .82 dbm

L )i

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A7-18 of 43




s=amranas. FCC RF Test Report Report No. : FG7N1502B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

|| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 vgPuwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 dbife -uum;\] IS LINE ABS PASS
10 dBm q 10 dém ‘f \
0 dm IJ \ 0dém ‘
-10 dBm -10 dBm f ‘\ \_|
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SPURIOUS_LINE_ABS | { \ ﬂ
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40 dBm | ﬁ{ﬁ il ¥ i
BN AR ViW | 24
" L, T
u -50 dBm
50 dBm
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start Z.475 GHz 8004 pts Stap 2.508 GHz JIfshurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,565 GHz 2.570 GHz 100.000 kHz 2.56568 GHz 19.52 dbm -10.08 dB
2.475 GHz 2.490 GHz 1.000 MHz 249023 GHz -46.78 dBm -21.78 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -18.79 dBm -8.79 d8
2490 GHz 2.495 GHz 1.000 MHz 249161 GHz -39.10 dém -26.10 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57147 GHz -32.06 dBm -22.06 d&
2,495 GHz 2,496 GHz 50.000 kHz 2,49597 GHz -44.27 dém -31.27 dB 5575 CH= 2 576 GHe 1,000 MHz 2 67546 GHz 42 56 dBm 2086 db
2,498 GHz 2,508 GHz 100,000 kHz 250037 GHz 20.14 dem -9.86 d& > 576 GHz 5 585 GHz 1,000 Mz 5 57610 GHe 45.04 cbm 3004 db,
T
I J1 P
: 8.FEB.2018 14:09:07 8.FEB.201

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
20 chihie _EPURIOUS LINE ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm 10 dBm
0 dém
-10 deém \_|
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-40 d8m .-w""’"'w _WM
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-60 dam
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Btort 2,473 GHz 8004 pts Stop 2.505 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2,565 GHz 2.570 GHz 100.000 kHz 2.56964 GHz .14 dbm -23.86 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48966 GHz -39.80 dém -14.90 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -25.16 dBm -15.16 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -30.75 dém -17.75 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57111 GHz -23.47 dBm -13.47 de
2,455 GHz 2.496 GHz 50.000 kHz 2.49570 GHz -43.25 dBm -30.25 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57503 GHz Z26.08 dbm 13.08 dB
2,496 GHz 2.505 GHz 100,000 kHz 2.50451 GHz 6.42 dBm -23.58 dB 5.576 GHz 5.595 GHz 1,000 MHz 5.57614 GHz _5A.57 dBm ~3.57 dB
\
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 7 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
20 dhine_bPURIOUS JINE ABS PAKS 20 cblpe—bPUrIOLS LINE ABS PASS
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-60 dBm
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.508 GHz | |G Eaore =
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit 2,565 GHz 2.570 GHz 100.000 kHz 2.56968 GHz 19.07 dBm -10.93 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48057 GHz -46.00 dém -21.00 d& 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz 19.35 dBm Zg.35 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49167 GHz -30.05 d&m -26.05 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57113 GHz -32.65 dBm -22.65 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -44.10 dBm -31.10 dB 5 575 GH= 2,576 GHz 1,000 MHz 257540 GHz 47,93 dbm 50,95 db
2.496 GHz 2.505 GHz 100.000 kHz 2.50034 GHz 19.46 dém -10.54 dB 5.576 CHz 2.695 GHz 1,000 MH2 2.67631 GHz 45.30 dBm 20,30 dB
T
) i )
: 8.FER.2018 14:10:15 8.FEB.201

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep
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Limit (
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Spectrum

Ref Level 30,00 dém Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep
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" -50 dBm
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-60 dBm
-60 dam
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Btort 2,473 GHz 8004 pts Stop 2.505 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2,565 GHz 2.570 GHz 100.000 kHz 2.56588 GHz 5.29 dbm -24.71 db
2.475 GHz 2.490 GHz 1.000 MHz 249036 GHz -40.50 dém -15.50 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -27.38 dBm -17.38 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49482 GHz -31.85 d&m -18.85 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57108 GHz -21.48 dBm -11.48 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49583 GHz -44.11 dBm -31.11 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57504 GHz 26.27 dbm Z13.27 dB
2,496 GHz 2.505 GHz 100,000 kHz 2.50450 GHz 5.82 dBm -24.18 dB 5.576 GHz 5.595 GHz 1,000 MHz 5.57614 GHz -59.95 dBm ~4.96 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

|| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_PURIOlS LINE ABS PASS
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Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start Z.475 GHz 8004 pts Stap 2.508 GHz JIfshurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,565 GHz 2.570 GHz 100.000 kHz 2.56563 GHz 18.27 dBm -11.73 dB
2.475 GHz 2.490 GHz 1.000 MHz 248977 GHz -46.74 dBm -21.74 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -21.04 dBm -11.04 dB
2490 GHz 2.495 GHz 1.000 MHz 249356 GHz -45.93 dbm -32.93 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57404 GHz -35.79 dBm -25.79 dB
2,495 GHz 2,496 GHz 50.000 kHz 2,49557 GHz -45.24 deém -32.24 dB 5575 CH= 2 576 GHe 1,000 MHz 2.67501 GHz 44 97 dBm T de
2,498 GHz 2,508 GHz 100,000 kHz 2,50036 GHz 18.06 dBm -11.04 d& > 576 GHz 5 585 GHz 1,000 Mz 5 57615 GHe 45 .56 dbm 2058 db,
T
I 1 P
: 8.FEB.2018 13 5.FEB.201

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum L
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10dBm
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-10 dBm \ \_|
| |
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-30 dém \‘
20 dam sl _,,,,.M" -40 dBm m.'..m
' o [t T
o] L‘ 50 d8m
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-50 dBm
-60 dam
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.505 GHz J|f5hurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | AUmit 2,565 GHz 2.570 GHz 100.000 kHz 2.56727 GHz 4.52 dBm -25.48 de
2.475 GHz 2.490 GHz 1.000 MHz 249040 GHz -42.18 dBm -17.18 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -28.52 dBm -18.52 dB
2490 GHz 2.495 GHz 1.000 MHz 249498 Gz -3.93 dém -20.93 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57189 GHz -23.78 dBm -13.78 d&
2,495 GHz 2,496 GHz 50.000 kHz 2,49539 GHz -45.78 dém -32.78 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57508 GHz 8.5 dbm 1558 dB
2,498 GHz 2,508 GHz 100,000 kHz 2,50394 GHz 4,70 dem -25.30 dB 5.576 GHz 2.505 GHz 1.000 MHz 2.57814 GH2 32 .54 dBm 754 dn
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chjpe_BPURIOUS LINE AﬁL PASS
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Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,560 GHz 2.570 GHz 100.000 kHz 2.56839 GHz 19.62 dBm -10.38 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48733 GHz -46.15 dém -21.15 de 2,570 GHz 2.571 GHz 200.000 kHz 2,57001 GHz -24.44 dBm -14.44 dB
2490 GHz 2.495 GHz 1.000 MHz 249161 GHz -39.04 dém -26.04 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67379 GHz -34.07 dBm -24.07 d&
2,495 GHz 2,496 GHz 100,000 kHz 2,49500 GHz -44.65 dem -31.65 dB 5575 CH= 2 280 GHz 1,000 MHz 267814 GHz 3569 dBm 2269 dB
2,498 GHz 2.510 GHz 100,000 kHz 2,50056 GHz 19.85 dBm -10.05 d& 5 580 GHz 5 565 GHz 1,000 Mz 5 58260 GHe 4556 chm 3068 db,
T
I 1 P
: 8.FEB.2018 B8.FEB.201

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
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Start 2.475 GHz 8004 pts Stop 2.51 GHz |ilghrious 5
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Almit 2,560 GHz 2.570 GHz 100.000 kHz 2.56305 GHz 3.24 dBm -26.76 db
2.475 GHz 2.490 GHz 1.000 MHz 248996 GHz -36.08 dBm -11.08 db 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -27.35 dBm -17.35 dB
2490 GHz 2.495 GHz 1.000 MHz 249413 GHz -33.91 dém -20.91 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -25.81 dBm -15.81 d8
2,495 GHz 2,496 GHz 100,000 kHz 2,49586 GHz -43.02 dém -30.02 dB 5 £75 GH= 2 280 GHz 1,000 Mz 2.57581 GHz ~25.40 dBm 12,40 dB
2,498 GHz 2.510 GHz 100,000 kHz 2,50711 GHz 3,62 dem -26.38 dB 5.580 GHz 5 565 GHz 1.000 MHz 5. 58000 GHz Z29.81 dBm 4Bl dn
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spectrum ué]
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 996.84908 MHz -46.94 dBm -21.94 dB 30,000 MHz 1,000 GHz 1.000 MHz 989.09295 MHz -47,10 dém -22,10 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.25838 GHz -47.25 dBm -22.25 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.47088 GHz -47.11 dBm -22.11 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,30874 GHz -44,12 dBm -19,12 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,15244 GHz -44,25 dBm -19.25 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.86305 GHz -41.25 dBm -16.25 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99755 GHz -41.18 dBm -16.18 db
10.000 GHz 18.000 GHz 1.000 MHz 16.39135 GHz -39.56 dBm -14.56 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.38835 GHz -39.69 dBm -14.69 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.39310 GHz -38.52 dBm -13.52 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.39960 GHz -38.51 dBm -13.51 dB
{ 1 J L] ( )| J
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ctrum
Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
-20 dBm
SPURIOUS_LINE_ABS [ SPURIOUS_LINE_ABS
) ]
I AR v - han s e e ([ 40 dBm [ —— A ] (ST STy
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.51004 MHz -46.60 dBm -21.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 947.89856 MHz -46.95 dBm -21.95 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48379 GHz -44.11 dBm -19.11 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48379 GHz -45.04 dBm -20.04 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.33488 GHz -44.,36 dBm -19.36 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.15825 GHz -44.,49 dBm -19.49 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99905 GHz -41.25 dBm -16.25 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98455 GHz -41.38 dBm -16.38 db
10.000 GHz 18,000 GHz 1.000 MHz 16.36035 GHz -39.67 dBm -14.67 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.71077 GHz -39.54 dBm -14.64 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.38710 GHz -38.31 dBm -13.31 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.39860 GHz -38.37 dBm -13.37 db
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LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum u%;" Spectrum ué]
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 982.30635 MHz -46.98 dBm -21.98 dB 30,000 MHz 1,000 GHz 1.000 MHz 999.27286 MHz -46.71 dém -21.71 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.45251 GHz -47.09 dBm -22.00 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48131 GHz -47.17 dBm -22.17 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,19890 GHz -44,47 dBm -19,47 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,01604 GHz -44,45 dBm -10.45 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98905 GHz -41.30 dBm -16.30 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99155 GHz -40.91 dBm -15.91 db
10.000 GHz 18.000 GHz 1.000 MHz 16.39385 GHz -39.56 dBm -14.56 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.39385 GHz -39.72 dBm -14.72 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.39360 GHz -38.52 dBm -13.52 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.37860 GHz -38,55 dBm -13.55 dB
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 992.00150 MHz -46.88 dBm -21.88 dB 30,000 MHz 1,000 GHz 1.000 MHz 979.39780 MHz -46.67 dBm -21.67 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.32640 GHz -47.26 dBm -22.26 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.11241 GHz -47.13 dBm -22.13 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,32471 GHz -44,41 dBm -19,41 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,31503 GHz -44,24 dBm -10.24 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99855 GHz -41.37 dBm -16.37 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99905 GHz -40,99 dBm -15.99 db
10.000 GHz 18.000 GHz 1.000 MHz 16.36085 GHz -39.57 dBm -14.57 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.36135 GHz -39.56 dBm -14.56 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.39760 GHz -38.45 dBm -13.45 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.39910 GHz -38,55 dBm -13.55 dB
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LTE Band 7 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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30.000 MHz 1.000 GHz 1.000 MHz 972.12644 MHz -46.63 dBm -21.63 dB 30,000 MHz 1,000 GHz 1.000 MHz 996.36432 MHz -47.04 dBm -22.04 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -46.93 dBm -21.93 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.39591 GHz -47.10 dBm -22.10 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.33826 GHz -44.,48 dBm -19,48 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.32036 GHz -44.,26 dBm -19.26 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.97555 GHz -41.07 dBm -16.07 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98805 GHz -41.21 dBm -16.21 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.70427 GHz -39.33 dBm -14.33 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.38935 GHz -39.63 dBm -14.63 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.39410 GHz -38.70 dBm -13.70 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.39610 GHz -38.62 dBm -13.62 dB
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2,580 GHz 5.000 GHz 1.000 MHz 4.32665 GHz -44,30 dBm -19,30 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99905 GHz -41.13 dBm -16.13 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.39035 GHz -39.31 dBm -14.31 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.39910 GHz -38.52 dBm -13.52 dB
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LTE Band 7 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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30.000 MHz 1.000 GHz 1.000 MHz 9687.15392 MHz -47.02 dBm -22,02 dB 30,000 MHz 1,000 GHz 1.000 MHz 993.94053 MHz -46.76 dBm -21.76 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.29016 GHz -47.20 dBm -22.20 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.46046 GHz -46.94 dBm -21.94 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.30681 GHz -44,08 dBm -19,08 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.04217 GHz -44,29 dBm -19.29 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98255 GHz -41.24 dBm -16.24 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.81207 GHz -41.30 dBm -16.30 db
10.000 GHz 18.000 GHz 1.000 MHz 16.38985 GHz -39.29 dBm -14.29 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.40635 GHz -39.51 dBm -14.51 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.39910 GHz -38.36 dBm -13.36 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.39510 GHz -38.45 dBm -13.45 d&
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1.000 GHz 2,490 GHz 1.000 MHz 2.29413 GHz -47.16 dBm -22.16 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.34697 GHz -44.,54 dBm -19,54 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99505 GHz -41.14 dBm -16.14 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.40985 GHz -39.36 dBm -14.36 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.39910 GHz -38.41 dBm -13.41 dBb
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LTE Band 7 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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30.000 MHz 1.000 GHz 1.000 MHz 975.03498 MHz -46.77 dBm -21.77 dB 30,000 MHz 1,000 GHz 1.000 MHz 989.57771 MHz -46.93 dBm -21.83 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -45.31 dBm -20.31 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.34030 GHz -47.20 dBm -22.20 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.17277 GHz -44,47 dBm -19,47 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.30052 GHz -44.41 dBm -19.41 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.83607 GHz -41.08 dBm -16.09 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98005 GHz -41,19 dBm -16.15 db
10.000 GHz 18.000 GHz 1.000 MHz 16.35485 GHz -39.36 dBm -14.36 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.39635 GHz -39.48 dBm -14.48 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.39760 GHz -38.50 dBm -13.50 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.39860 GHz -38.43 dBm -13.43 d&
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30.000 MHz 1.000 GHz 1.000 MHz 967.76362 MHz -46.79 dBm -21.79 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.47287 GHz -46.96 dBm -21.96 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.91120 GHz -44,21 dBm -19,21 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99755 GHz -41.11 dBm -16.11 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.37135 GHz -39.66 dBm -14.66 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.39910 GHz -38.62 dBm -13.62 dB
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LTE Band 7 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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30.000 MHz 1.000 GHz 1.000 MHz 917.34883 MHz -47.00 dBm -22,00 dB 30,000 MHz 1,000 GHz 1.000 MHz 991.03188 MHz -46.99 dBm -21.98 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48379 GHz -45.85 dBm -20.85 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.31002 GHz -47.08 dBm -22.08 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.19938 GHz -44,37 dBm -19,37 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.30100 GHz -44.,48 dBm -19.48 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99205 GHz -41.33 dBm -16.33 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99855 GHz -40.80 dBm -15.80 db
10.000 GHz 18.000 GHz 1.000 MHz 16.39335 GHz -39.51 dBm -14.51 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.40035 GHz -39.64 dBm -14.64 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.38860 GHz -38.64 dBm -13.64 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.39810 GHz -38.42 dBm -13.42 d&
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30.000 MHz 1.000 GHz 1.000 MHz 991.03198 MHz -46.34 dBm -21.34 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.45947 GHz -47.06 dBm -22.06 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.18583 GHz -43,95 dBm -18,95 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99655 GHz -41.12 dBm -16.12 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.41635 GHz -39.55 dBm -14.55 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.39860 GHz -38.56 dBm -13.56 dB
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0003
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0001

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0019

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.38 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. :FG7N1502B

LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.59 4.72 4.96 5.86
Middle CH 3.59 4.64 5.04 5.8 PASS
Highest CH 3.48 4.7 481 5.83
Mode LTE Band 26 / 15MHz
Mod. 64QAM - Limit: 13dB
RB Size 1RB Full RB - - Result
Lowest CH 5.51 6.43 - -
Middle CH 6.41 6.29 - - PASS
Highest CH 5.94 6.23 - -
SPORTON INTERNATIONAL INC. Page Number : A26-1 of 53
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